
QUADRANT 1200

BGZ: 55010No. 001   Remark: 

Page 1



BGZ: 55010

UNIVERSAL DRIVE SHAFT,  VAR. 7274, 7282,  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0816 199 3 DRIVE SHAFT ASSY. 1  2)
1 00 0816 196 3 DRIVE SHAFT ASSY. 1  3)
2 00 0817 310 2 DRIVE SHAFT HALF 1  2)
2 00 0817 311 2 DRIVE SHAFT HALF 1  3)
3 00 0817 312 0 PROTECT.FUNNEL 1
4 00 0242 793 0 CYCL. PLATE SCREW C4,2X 9,5 8
5 00 0817 313 0 GLIDE RING 1
6 00 0821 104 0 SUPPORTING CHAIN 1
7 00 0813 698 0 WASHER 1  4)
8 00 0813 697 0 COMPRESS.SPRING 1  4)
9 00 0813 696 0 SLIDING PIN 1  4)
10 00 0817 779 1 EXTENSION FORKE 1  5)
10 00 0817 314 0 EXTENSION FORKE 1  6)
10 00 0817 780 1 EXTENSION FORKE 1  7)
10 00 0817 315 0 EXTENSION FORKE ERS.D.8177801 1  6)
11 00 0817 316 0 CENTRE CROSS ASS. 1
11 00 0211 636 0 GREASE NIPPLE B M8X1-67,5° 1
12 00 0244 613 0 CIRCLIP 36X1,5 8
13 00 0817 317 0 WASHER 8
14 00 0817 318 0 DOUBLE FORK 1
15 00 0179 838 0 GREASE NIPPLE A M8X1 1
16 00 0817 784 0 FORK 1  8)
16 00 0817 319 0 FORK 1  6)
17 00 0213 688 1 SPRING PIN 10  X 90 2
18 00 0817 320 0 PROFILE SHAFT 1
19 00 0817 321 1 PROTECTIVE TUBE 1
20 00 0821 103 0 PROTECT.FUNNEL 1
21 00 0920 671 0 GLIDE RING 2
22 00 0817 322 1 DRIVE SHAFT HALF 1
23 00 0817 323 0 GLIDE RING 1
24 00 0817 324 1 PROTECTIVE TUBE 1
25 00 0972 297 0 SUPPORTING CHAIN 1
26 00 0817 325 0 BACK-UP RING W.ERS.D.9172850 1
27 00 0817 326 0 PROTECT.FUNNEL 1
28 00 0817 785 0 PROFILE TUBE 1  8)
28 00 0817 327 0 PROFILE TUBE ERS.D.8177850 1  6)
29 00 0941 804 0 FORK 1
30 00 0813 681 0 CENTRE CROSS ASS. 1
30 00 0211 636 0 GREASE NIPPLE B M8X1-67,5° 1
31 00 0244 613 0 CIRCLIP 36X1,5 4
32 00 0817 781 0 EXTENSION FORKE W.ERS.D.9416430 1  8)
32 00 0941 801 0 EXTENSION FORKE 1  6)
33 00 0941 794 0 SLIDING PIN 1  4)
34 00 0941 795 0 COMPRESS.SPRING 1  4)
35 00 0941 796 0 WASHER 1  4)
36 00 0233 443 0 HEX.HEAD BOLT M14X1,5X 70 1  9)
36 00 0235 559 0 HEXAGON HEAD BOLT M12X75 1  10)
37 00 0239 004 0 LOCK NUT M14X1,5 1  9)
37 00 0238 234 0 LOCK NUT M12 1  11)
38 00 0817 782 0 CENTRE CROSS ASS. 1  8)
38 00 0211 636 0 GREASE NIPPLE B M8X1-67,5° 1
39 00 0817 783 0 GREASE NIPPLE 1  8)
40 00 0817 787 0 COVERING 1  8)
41 00 0817 786 0 GREASE NIPPLE 2  8)

QUADRANT 1200

No. 001   Remark: 

Page 2



BGZ: 55010

UNIVERSAL DRIVE SHAFT,  VAR. 7274, 7282,  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

42 00 0238 047 0 LOCK NUT M16 1  8)
43 00 0235 593 0 HEXAGON HEAD BOLT M16X90 1  8)

1) Remarks UP TO SERIAL NO. 04201281
VAR. 7274 = 6 TEIL. ANSCHLUSS
VAR. 7282 = 21 TEIL.ANSCHLUSS

2) Remarks 6 piece connection

3) Remarks 21 TEIL. ANSCHLUSS

4) Remarks to No. 04200356

5) Remarks 6 piece connection
from No. 04200357

6) Remarks BIS NR. 04200356

7) Remarks 21 TEIL. ANSCHLUSS 
AB NR. 04200357

8) Remarks from No. 04200357

9) Remarks from No. 04200858

10) Remarks NR. 04200357-04200857

11) Remarks NR. 04200357-04000857

QUADRANT 1200

No. 001   Remark: 

Page 3



QUADRANT 1200

BGZ: 55010No. 001A   Remark: 

Page 1



BGZ: 55010

UNIVERSAL DRIVE SHAFT  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0826 255 1 DRIVE SHAFT ASSY. 1  2)
1 00 0826 497 0 DRIVE SHAFT ASSY. 1  3)
1 00 0826 258 1 DRIVE SHAFT ASSY. 1  4)
2 00 0826 074 0 DRIVE SHAFT HALF 1  2)
2 00 0828 049 0 DRIVE SHAFT HALF 1  3)
2 00 0826 078 0 DRIVE SHAFT HALF 1  4)
3 00 0242 793 0 CYCL. PLATE SCREW C4,2X 9,5 8
4 00 0817 312 0 PROTECT.FUNNEL 1
5 00 0817 313 0 GLIDE RING 1
6 00 0239 004 0 LOCK NUT M14X1,5 1
7 00 0233 443 0 HEX.HEAD BOLT M14X1,5X 70 1
8 00 0817 779 1 EXTENSION FORKE 1  2)
8 00 0817 585 0 EXTENSION FORKE 1  3)
8 00 0817 780 1 EXTENSION FORKE 1  4)
9 00 0817 316 0 CENTRE CROSS ASS. 1
10 00 0211 636 0 GREASE NIPPLE B M8X1-67,5° 3
11 00 0244 613 0 CIRCLIP 36X1,5 8
12 00 0817 317 0 WASHER 8
13 00 0817 318 0 DOUBLE FORK 1
14 00 0179 838 0 GREASE NIPPLE A M8X1 1
15 00 0817 782 0 CENTRE CROSS ASS. 1
16 00 0817 783 0 GREASE NIPPLE 1
17 00 0817 784 0 FORK 1
18 00 0213 688 1 SPRING PIN 10  X 90 2
19 00 0812 913 0 PROFILE SHAFT 1
20 00 0821 104 0 SUPPORTING CHAIN 1
21 00 0826 076 0 PROTECTIVE TUBE 1
21 00 0831 747 0 STICKER 1
22 00 0821 103 0 PROTECT.FUNNEL 1
23 00 0920 671 0 GLIDE RING 2
24 00 0817 787 0 COVERING 1
25 00 0826 075 0 DRIVE SHAFT HALF 1
26 00 0826 077 0 PROTECTIVE TUBE 1
27 00 0817 323 0 GLIDE RING 1
28 00 0972 297 0 SUPPORTING CHAIN 1
29 00 0817 325 0 BACK-UP RING W.ERS.D.9172850 1
30 00 0814 525 1 PROTECT.FUNNEL 1
31 00 0817 786 0 GREASE NIPPLE 2
32 00 0826 079 0 PROFILE TUBE 1
33 00 0941 804 0 FORK 1
34 00 0813 681 0 CENTRE CROSS ASS. 1
35 00 0817 781 0 EXTENSION FORKE W.ERS.D.9416430 1
36 00 0238 047 0 LOCK NUT M16 1
37 00 0235 593 0 HEXAGON HEAD BOLT M16X90 1

1) Remarks FROM SERIAL NO. 04201282
M 04/100 =  6 TEIL.ANSCHLUSS
M 04/110 =  8 TEIL.ANSCHLUSS
M 04/120 = 21 TEIL.ANSCHLUSS

2) Remarks 6 piece connection

3) Remarks 8 TEIL. ANSCHLUSS

4) Remarks 21 TEIL. ANSCHLUSS

QUADRANT 1200

No. 001A   Remark: 

Page 2



QUADRANT 1200

BGZ: 55010No. 001C   Remark: 

Page 1



BGZ: 55010

UNIVERSAL DRIVE SHAFT,  VAR. 9373, 9374, 9687,  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0826 256 0 DRIVE SHAFT ASSY. 1
2 00 0826 086 0 SEMI-SHAFT 1
3 00 0826 090 0 SEMI-SHAFT 1
4 00 0817 786 0 GREASE NIPPLE 2
5 00 0826 088 0 PROTECTIVE TUBE 1
6 00 0920 955 1 GUARD RING 1
7 00 0242 793 0 CYCL. PLATE SCREW C4,2X 9,5 2
8 00 0920 671 0 GLIDE RING 1
9 00 0972 297 0 SUPPORTING CHAIN 1
10 00 0826 087 0 DRIVE SHAFT HALF 1
11 00 0826 089 0 PROTECTIVE TUBE 1
12 00 0817 787 0 COVERING 1
13 00 0972 297 0 SUPPORTING CHAIN 1
14 00 0817 326 0 PROTECT.FUNNEL 1
15 00 0940 290 0 PROFILE SHAFT 1
16 00 0941 804 0 FORK 1
17 00 0213 688 1 SPRING PIN 10  X 90 1
18 00 0813 681 0 CENTRE CROSS ASS. 1
19 00 0244 613 0 CIRCLIP 36X1,5 4
20 00 0211 636 0 GREASE NIPPLE B M8X1-67,5° 1
21 00 0817 781 0 EXTENSION FORKE W.ERS.D.9416430 1
22 00 0238 074 0 TA.ROLLER BEARING 32210 1
23 00 0235 593 0 HEXAGON HEAD BOLT M16X90 1

1) Remarks FROM SERIAL NO. 04201282

QUADRANT 1200

No. 001C   Remark: 

Page 2



QUADRANT 1200

BGZ: 55010No. 002   Remark: 

Page 1



BGZ: 55010

DISC CLUTCH 

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0816 197 3 FRICTION CLUTCH 1
2 00 0941 099 0 ADJUSTING RING 1
3 00 0941 103 0 SPRING KIT 1  1)
3 00 0921 293 0 SPRING KIT 1  2)
4 00 0941 104 1 FRICTION PLATE 4
5 00 0941 106 0 DRIVE PLATE 1
6 00 0941 107 0 DRIVE PLATE 1
7 00 0921 795 0 SEALING RING 1
8 00 0237 597 0 CIRCLIP 60X2 2
9 00 0211 846 0 GRVD.BALL BEARING 61812 2
10 00 0921 796 0 BACK-UP WASHER 2
11 00 0817 305 0 HUB 1
12 00 0814 228 0 STOP KEY 2
13 00 0814 229 0 FLAT SPRING 2
14 00 0921 794 1 COUPLER 1
15 00 0238 277 2 SHAFT SEAL AS   55X 80X 8 1
16 00 0941 110 0 RING 1
17 00 0814 766 1 CLUTCH HOUSING 1

1) Remarks from No. 04201282

2) Remarks BIS NR. 04201281

QUADRANT 1200

No. 002   Remark: 

Page 2



QUADRANT 1200

BGZ: 55010No. 003   Remark: 

Page 1



BGZ: 55010

MACHINE DRIVE ASSEMBLY 

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0816 196 3 DRIVE SHAFT ASSY. 1  1)
1 00 0816 199 3 DRIVE SHAFT ASSY. 1  2)
2 00 0826 217 0 FLYWHEEL 1  3)
2 00 0816 211 4 FLYWHEEL 1  4)
2 00 0514 158 1 STICKER SCHWUNGRAD PFEIL 1
3 00 0816 002 0 FLANGED BUSH 120X125X150X46 2  5)
3 00 0816 088 0 FLANGED BUSH 1  6)
4 00 0816 207 1 WASHER D 150X30 1
5 00 0235 137 1 SPRING WASHER 20 1
6 00 0215 503 0 HEXAGON HEAD SCREW M20X70-LH 1
7 00 0816 197 3 FRICTION CLUTCH 1  7)
8 00 0816 202 1 AUGER GEAR FA.THYSSEN 1  8)
8 00 0816 003 0 AUGER GEAR 1  9)
8 00 0826 040 0 AUGER GEAR 1  10)
10 00 0238 491 0 HEXAGON HEAD SCREW M16X1,5X 65 8  11)
10 00 0238 490 0 HEXAGON HEAD BOLT M16X1,5X 55 8  12)
10 00 0211 045 1 LOCK NUT M16X1,5 8
10 00 0239 391 0 CONTACT WASHER A16 16
11 00 0238 961 0 HEXAGON HEAD BOLT M 8X55 1
12 00 0826 220 0 HUB ASS. 1  3)
12 00 0816 209 1 HUB ASS. 1  4)
13 00 0826 219 0 SHEAR BUSHING D30X12,3 4  3)
13 00 0807 577 1 SHEAR BUSHING 2  4)
14 00 0239 426 0 LOCK NUT M08 1
15 00 0236 942 0 GREASE NIPPLE A S6X1 1
16 00 0560 135 0 PLUG D51,5-F 3
17 00 0572 272 0 BUSHING D26H9X20 3  13)
18 00 0215 423 0 HEXAGON HEAD BOLT M12X45-MKL 3  3)
18 00 0237 815 0 HEXAGON HEAD BOLT M12X65 3  4)
19 00 0239 389 0 CONTACT WASHER A12 3
20 00 0514 585 0 STICKER SCHERSCHRAUBE 1
21 00 0239 387 0 CONTACT WASHER A8-8,2X18X1,4 2  14)
22 00 0817 660 0 CENTERING DISC 1  15)
23 00 0235 554 0 HEXAGON HEAD BOLT M12X50 2  16)
23 00 0238 234 0 LOCK NUT M12 2  17)
23 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 2  17)
24 00 0826 256 0 DRIVE SHAFT ASSY. 1  18)
25 00 0826 255 1 DRIVE SHAFT ASSY. 1  19)
25 00 0826 497 0 DRIVE SHAFT ASSY. 1  20)
25 00 0826 258 1 DRIVE SHAFT ASSY. 1  21)
26 00 0238 509 1 ECCENTRIC LOCKING COLLAR 45 1  16)
27 00 0233 439 0 LOCK COLLAR BEAR. YEN 209-S 1  16)
28 00 0826 244 1 BEARING HOUSING 1  16)
29 00 0235 556 0 HEXAGON HEAD BOLT M12X60 2  16)
29 00 0238 234 0 LOCK NUT M12 2  17)
29 00 0239 389 0 CONTACT WASHER A12 2  17)
30 00 0234 330 0 WASHER 13X37X3 4  16)
31 00 0826 080 0 GUARD CUP 1  16)
32 00 0239 389 0 CONTACT WASHER A12 2  16)
33 00 0234 398 0 SHIM 45X55X0,1 1  22)
33 00 0234 411 0 SHIM 45X55X0,3 1  23)
33 00 0234 423 0 SHIM 45X55X0,5 1  23)

QUADRANT 1200

No. 003   Remark: 

Page 2



BGZ: 55010

MACHINE DRIVE ASSEMBLY 

1) Remarks 21 piece connection
see illustration plate   1
to No. 04201281

2) Remarks 6-TEIL. ANSCHLUSS 
SIEHE BILDTAFEL 1 
BIS NR. 04201281

3) Remarks from No. 04201608

4) Remarks BIS NR. 04201607

5) Remarks from No. 04200027

6) Remarks BIS NR. 04200026

7) Remarks see illustration plate   2

8) Remarks Thyssen drive

9) Remarks FLENDER GETRIEBE

10) Remarks ROECHLING GETRIEBE 
NR. 04201598-04201607

11) Remarks from No. 04201362

12) Remarks BIS NR. 04201361

13) Remarks to No. 04200356

14) Remarks from No. 04200357

15) Remarks No. 04200357-04201607

16) Remarks from No. 04201282

17) Remarks AB NR. 04201282

18) Remarks see illustration plate   1 C
from No. 04201282

19) Remarks 6-piece  connection

20) Remarks 8-TEIL. ANSCHLUSS

21) Remarks 21-TEIL. ANSCHLUSS 
SIEHE BILDTAFEL 1 A 
AB NR. 04201282

22) Remarks from No. 04201933

23) Remarks AB NR. 04201933

QUADRANT 1200

No. 003   Remark: 

Page 3



QUADRANT 1200

BGZ: 55010No. 005   Remark: 

Page 1



BGZ: 55010

CRANK PIN BEARING - MAIN GEARBOX  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

1 00 0243 064 0 CIRCLIP 125X4 2
2 00 0233 229 0 SHAFT SEAL AS 70X90X10 2
3 00 0816 208 0 RING CPL. 2  2)
4 00 0235 172 0 CIRCLIP 70X2,5 2
5 00 0816 204 0 BEARING ASS. 2
6 00 0243 618 0 SPHERICAL ROLLER BEARING 22214 EAW33 2
7 00 0236 942 0 GREASE NIPPLE A S6X1 2
8 00 0233 932 0 SHAFT SEAL AS 80X100X10 2
9 00 0816 202 1 AUGER GEAR FA.THYSSEN 1  3)
9 00 0816 003 0 AUGER GEAR 1  4)
9 00 0826 040 0 AUGER GEAR 1  5)
10 00 0238 491 0 HEXAGON HEAD SCREW M16X1,5X 65 16  6)
10 00 0238 490 0 HEXAGON HEAD BOLT M16X1,5X 55 7  7)
10 00 0211 045 1 LOCK NUT M16X1,5 16
10 00 0239 391 0 CONTACT WASHER A16 32
12 00 0817 426 1 BUSHING D 90X60 1  8)
12 00 0816 093 0 BUSHING D 80X66 1  9)
13 00 0673 420 1 COVER DISK D 63X6 1
14 00 0242 824 1 WASHER 12 -12,2X18,3X2,5 1
15 00 0237 761 1 SOCKET HEAD SCREW M12X 30 1
16 00 0212 396 0 SHAFT SEAL RING B2  150X180X15 2  10)
16 00 0212 398 0 SHAFT SEAL CS 140X170X15 2  11)
16 00 0241 667 0 GLUE PACKAGE KLEBER+AKTIVATOR 1
17 00 0212 717 0 SHAFT SEAL RING B2  100X130X12 1  10)
17 00 0212 397 0 SHAFT SEAL RING B2SL100X125X13 1  11)
17 00 0241 667 0 GLUE PACKAGE KLEBER+AKTIVATOR 1
18 00 0817 565 0 VENTILATOR FILTER 1  10)
18 00 0817 567 0 VENTILATOR FILTER 1  11)
19 00 0817 564 0 SET OF CRANK ARMS THYSSEN/816202.1 1  10)
19 00 0174 934 0 SET OF CRANK ARMS KD-AUSTAUSCH 1  12)
19 00 0817 566 0 SET OF CRANK ARMS FLENDER/816003.0 1  11)
19 00 0174 935 0 CRANK KD-AUSTAUSCH 1  12)
19 00 0817 564 0 SET OF CRANK ARMS THYSSEN/816202.1 1  13)
19 00 0174 934 0 SET OF CRANK ARMS KD-AUSTAUSCH 1  12)
20 00 0514 584 0 STICKER SCHRAU.ANZIEHEN 1
21 00 0235 586 0 HEXAGON HEAD BOLT M16X50 8  10)
21 00 0242 478 0 HEXAGON HEAD BOLT M20X50 8  11)
21 00 0241 666 0 GLUE PACKAGE KLEBER+AKTIVATOR 1
22 00 0237 875 0 HEXAGON HEAD BOLT M12X45 16  10)
22 00 0237 572 0 HEXAGON HEAD BOLT M12X35 16  11)
22 00 0241 666 0 GLUE PACKAGE KLEBER+AKTIVATOR 1
23 00 0235 586 0 HEXAGON HEAD BOLT M16X50 8  10)
23 00 0237 461 0 HEXAGON HEAD BOLT M12X30 6  11)
23 00 0241 666 0 GLUE PACKAGE KLEBER+AKTIVATOR 1
24 00 0233 551 0 LOCK NUT M20 4
25 00 0238 479 0 HEXAGON HEAD BOLT M20X200 4
26 00 0235 127 2 WASHER 16 - 17X30X3 8  14)
27 00 0817 637 0 ADJUSTING TOOL 1
28 00 0211 669 0 SCREW PLUG M22X1,5 2  10)
28 00 0212 727 0 SCREW PLUG G1A 2  11)
28 00 0238 268 0 SEALING RING W.ERS.D.2382681 2  11)
29 00 0212 685 0 BREATHER VALVE M18X1,5 M.ROHR 1  15)
30 00 0238 533 1 SEALING RING C18  X22 1  15)
31 00 0241 666 0 GLUE PACKAGE KLEBER+AKTIVATOR 1  16)

QUADRANT 1200

No. 005   Remark: 

Page 2



BGZ: 55010

CRANK PIN BEARING - MAIN GEARBOX  1)

Pos. Part No. Description Dimension Quanti
ty

Conditions

31 00 0241 667 0 GLUE PACKAGE KLEBER+AKTIVATOR 1  17)
35 00 0011 598 1 SPACER SENSOR 2  18)
36 00 0817 902 0 THREADED ROD M10X355 1  18)
37 00 0817 831 1 SUPPORT R.H. 5X186X455,4 1  18)
38 00 0817 830 1 SUPPORT L.H. 5X186X455,4 1  18)
39 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 4  18)
40 00 0236 171 0 HEXAGONAL NUT M10 4  18)
45 00 0826 702 0 SUPPORT 5X130.1X625.3 1  18)
46 00 0237 382 0 HEXAGON HEAD BOLT M10X20 2  18)
46 00 0239 388 0 CONTACT WASHER A10-10,2X22,25X1,6 2  19)
46 00 0237 592 0 WASHER D10,5X30X2,5 2  19)
47 00 0011 598 1 SPACER SENSOR 2  18)
48 00 0826 703 0 ANGLE 2.5X74.8X180 2  18)

1) Remarks POS. 35-40, FLENDER / THYSSEN
POS. 45 - 48,  ROECHLING

2) Remarks with Item  2

3) Remarks Thyssen drive

4) Remarks FLENDER GETRIEBE

5) Remarks ROECHLING GETRIEBE 
NR. 04201598-04201607

6) Remarks (9)

7) Remarks BIS NR. 04201361

8) Remarks from No. 04200164

9) Remarks BIS NR. 04200163

10) Remarks at Thyssen drive

11) Remarks BEI FLENDER GETRIEBE

12) Remarks Austausch / Reman

13) Remarks ROECHLING GETRIEBE

14) Remarks from No. 04201362

15) Remarks Röchling drive

16) Remarks FUER POS. 21, 22, 23,

17) Remarks FUER POS. 16, 17,

18) Remarks at Reflex - terminal

19) Remarks BEI REFLEX - TERMINAL

QUADRANT 1200

No. 005   Remark: 

Page 3



Thank you so much for reading. 

Please click the “Buy Now!” 

button below to download the 

complete manual. 

 

 
 

After you pay. 

You can download the most 

perfect and complete manual in 

the world immediately. 

Our support email: 

ebooklibonline@outlook.com 

https://www.ebooklibonline.com/downloads/claas-quadrant-1200-baler-parts-catalogue-manual-instant-download-sn-04200011-04299999/



